Hlendale

Charter Township est 1849

Allendale Charter Township WWTP &
Collection System Improvements

SRF Project Plan DRAFT

June 1, 2020

Prepared for the

State of Michigan Clean Water
State Revolving Fund (SRF) Program

Prepared by

Moore-+Bruggink

==  Consulting Engineers
]

Engineering Clean Water &3

(616) 363-9801 www.mbce.com


http://www.mbce.com/

WRRF & Collection System Improvements .

. Moore+Bruggink
SRF Project Plan Consulting Engineers
Allendale Charter Township s Walir @

TABLE OF CONTENTS

Table Of CONIENES ......uii ettt e e e e e e e eeaannes i
LISt Of TADIES ... i
LIST OF FIQUIES ..ttt e e e e e e e e e nann s v
List Of EXNIDITS ..o v
LISt Of APPENAICES ...t e e e e e e aaa e es v
[...]
1.2.2

affected by construction activities and the proper precautions and regulatory
devices will be in place to ensure this.

The Natural Environment

A.

Air Quality — The current average air quality is “GOOD”. There is no
anticipated changes to the air quality in the service area in the future.

Wetlands — There are a few wetland areas through Allendale Township.
Ottawa Creek runs through the east half of the township to the Grand
River. This creek also runs along the south side of the WWTP. A
conceptual map of the WWTP area is included.in Exhibit B.1. This map is
not to be used as a delineation, and a delineation will be performed if the
proposed construction activities will impact a potential wetland area. Little
Bass Creek runs along the south and west sides of the Township and
eventually discharges to the Grand River as well. Along these water
bodies there are wetland-related soils or defined wetlands. There are also
various other areas throughoutthe Township with wetland-similar soils. A
wetland map for the Township is included in Exhibit B.2.

Coastal Zones — There are no coastal zones within the Township service
area as defined by EGLE.

Floodplains — There are not many areas of flood hazards within the
Township boundary as defined by the Federal Emergency Management
Agency (FEMA) maps.<The only areas are along the Grand River and
along the Ottawa Creek near the WWTP. See Exhibit C for a map of the
WWTP with the proposed construction area outlined. If there are
implications within the 100-yr floodplain for the proposed construction
activities, these will be properly mitigated per EGLE guidelines throughout
the proper permitting process.

Natural or Wild and Scenic Rivers — There are no designated natural or
wild rivers within the study area as defined by the Michigan Department of
Natural Resources.

Major Surface Waters — The study area includes the Grand River that runs
along the eastern and northern boundaries of the township. The Township
gets its drinking water supply from the City of Grand Rapids’ transmission
main, ultimately provided by Lake Michigan. There are a few feeder
streams that run through the Township and discharge into the Grand
River. A map of the Township’s surface waters is shown in Exhibit D.

Recreational Facilities — There are many parks and recreational sites in
and around Allendale Township, especially near the Grand River. These
are displayed on the map found in Exhibit E. There are no planned
activities in these areas for the project.

Topography — The entire service area of Allendale Township is within the
Grand River watershed. The river runs along the eastern and northern
boundaries of the Township, and all collecting streams and creeks flow
into the Grand River. Four topographic quadrangle maps from USGS are
included in Exhibit F to show the entire Township service area.

P:\200148.01 Allendale WWTP SRF Application\ENGINEERING\SRF Documents\Project Plan\2020-06-01 Project Plan DRAFT

Document.docx

Page 2



WRRF & Collection System Improvements
SRF Project Plan

Moore+Bruggink

Consulting Engineers

Allendale Charter Township Engineering Clean Water ¢

123

I. Geology — The bedrock underneath these soils is primarily part of the
“Marshall Formation” as defined by the Michigan Department of Natural
Resources. The soils and structures in this region and at the WWTP are
generally favorable for construction activities.

J. Soil — The soils found in the region where Allendale Township is located
primarily consist of glacial outwash sand, gravel, postglacial alluvium, fine-
textured glacial till, end moraines of fine-textured till, and lacustrine sand
and gravel.

K. Agricultural Resources — According to the 2019 Zoning Map for Allendale
Township, there is an abundant amount of land-designated for agriculture.
The construction activities will not impact.these lands. A zoning map
outlining the agricultural/farming lands is shown in. Exhibit G.

L. Flora and Fauna — The vegetation in Allendale Township and along the
Grand River is consistent with native vegetation found in the southern
lower peninsula of Michigan. Exhibit H shows a map of Michigan with
vegetation types described by location. The Township is predominantly
farms, open wetlands, other treeless areas; and deciduous maples, ash,
birch, hemlock, beech, oak, and elm trees in the wooded areas.

Land Use in the Study Area

An existing zoning map and a future land use map are included in Exhibit | on the
following pages. These were last revised in January 2020. These maps describe
all of the current and future agricultural, rural, residential, commercial, industrial,
public, and recreational areas. A future land use / master plan map is being
developed-currently and will not be completed before this project plan is submitted.

1.3 Population

Population in Allendale Township has grown significantly in the last 30 years. This is mostly
due to Urban sprawl from the Grand Rapids area. Much of the land within Allendale
Township is uninhabited and this has been reduced over the years. However, as shown in
the land use maps, there is still a significant amount of land designated as agricultural.
Because of this, there is still high potential of population increases in the future.

131

13.2

Existing Population in the Study Area

There are 26,059 people living within Allendale Charter Township according to
2017 data.

Existing Population Served by the Existing Sanitary Sewer Facilities

There are currently approximately 14,900 residents served by the existing sanitary
sewer collection and treatment facilities. This number includes 2,113 residential,
143 school, 8 industrial, 798 commercial, 20 government, and 17 church
connections. There are 7,700 total Residential Equivalent Units (REUs) within the
existing system.

P:\200148.01 Allendale WWTP SRF Application\ENGINEERING\SRF Documents\Project Plan\2020-06-01 Project Plan DRAFT

Document.docx

Page 3



WRRF & Collection System Improvements
SRF Project Plan

Moore+Bruggink

Consulting Engineers

Allendale Charter Township o

133

134

Current and Future Population Served by Proposed Project

The proposed project will still serve the current 14,900 residents. Over time, as
population growth continues, this number is expected to reach about 31,800
residents by 2040.

Population Projections for the Study Area for the Next 5, 10, and 20 Years

Allendale Township’s total population is expected to continue to rise over the next
20 years. As of 2019, the population projections are as follows: 5 year — 34,000,
10 year — 41,000, and 20 year — 56,000 residents. This is based on a 3.5% growth
for the next 20 years.

1.4 Econominc Characteristics

141

14.2

1.4.3

The Economic Structure and Major Employers

Allendale Charter Township includes a'diverse economic spectrum of employers.
The major employers in the Township are:

Grand Valley State University — Higher Education (3,500 employees)
Allendale Public Schools — K-12 Education (325 employees)

Leprino Foods —.Cheese Manufacturer (300 employees)
Countryside Greenhouse — Agricultural (125 employees)

Laser Dynamics — Metal Fabrication (95 employees)

The remaining employers include miscellaneous healthcare, convenience store,
grocery, retail, and restaurant establishments.

Median Annual Household Income

The annual'median household income within Allendale Township is $46,553 based
on 2017 data.

The poverty rate within the Township boundary is around 27% as of 2018. The
median property value within the Township is $187,700

Major Economic Characteristics that Might Affect Population

Grand Valley State University has doubled its enrollment since 1990. The current
enrollment numbers hover around 24,000 students. This has remained fairly
constant in the last ten years.

Rural development has increased every year since 2008 in Allendale Township.
This is expected to continue in the next 20 years. This will impact the flows and
loadings on the sewage collection and treatment system for Allendale Township.

There are no major industrial changes that will affect the treatment plant at this
time.

P:\200148.01 Allendale WWTP SRF Application\ENGINEERING\SRF Documents\Project Plan\2020-06-01 Project Plan DRAFT

Document.docx

Page 4



SRF Project Plan Consulting Engineers
Allendale Charter Township

WRRF & Collection System Improvements %k Moore+Bruggink

Engineering Clean Water &

1.5 Existing Facilities
15.1 Existing Treatment Plant Facilities
A. Existing Influent Wastewater Characteristics Table 1 describes the
existing treatment plant’s design and peak flows and loadings coming into

the system.

Table 1 — Existing Influent Wastewater Characteristics

Parameter Existing Plant Existing Plant
Design Flows Peak Flows
Flow 1.60 MGD 4.20 MGD
BODs 250 mg/L 220 mg/L
Suspended Solids 200 mg/L 150 mg/L
Phosphorus 6.0 mg/L 5 mg/L
Ammonia-N 30.0 mg/L 25 mg/L
TKN N/A N/A

B. Screening — One (1) mechanical drum screen with ¥4" perforated plate.
Manual bar screen in redundant channel.

C. Grit Removal —Vortex Grit System with an air lift pump and classifier

D. Primary Treatment — Four (4) rectangular motorized chain and flight
settling basins.

E. Biological Treatment — Eight (8) Rotating Biological Contactors (RBCs)

F. Secondary Clarification — Two (2) circular tanks, 0.233 MG each = 0.466
MG total.

G. Disinfection — Chlorine tablets dissolved in effluent chamber with 0.113
MG contact tank and 2.0 MG de-chlorination pond.

H. Existing Treated Effluent Water Characteristics — Currently, the plant does
a good job treating BOD, suspended solids, and phosphorus. However,
the ammonia-nitrogen levels are quite high in the effluent stream
discharged to the Grand River. Design values are displayed in Table 2.

Table 2 — Existing WWTP Effluent Design Parameters

Parameter Effluent
Design Value
BODs <15 mg/L
Suspended Solids <15 mg/L
Phosphorus <0.80 mg/L
Ammonia-N <20 mg/L

I.  Condition of Existing Facilities — The existing equipment and tankage at
the Allendale WWTP is aging and in need of replacement. Half of the

P:\200148.01 Allendale WWTP SRF Application\ENGINEERING\SRF Documents\Project Plan\2020-06-01 Project Plan DRAFT
Document.docx

Page 5



WRRF & Collection System Improvements
SRF Project Plan

Moore+Bruggink

Consulting Engineers

Allendale Charter Township Engineering Clean Water ¢

15.2

153

treatment equipment/tanks were installed in 1980, and the other half was
added in the 1999 expansion. The RBCs are at the end of their useful life,
and although the electrical efficiency is desirable, the ammonia treatment
provided by them is not acceptable. In order to comply with an effluent
NPDES permit limit for ammonia, the number of the existing RBCs would
need to be tripled even at current flows.

Existing Sludge Handling Methods

A. Sludge Streams — Currently, Waste Activated Sludge (WAS) from the

secondary clarifiers is pumped to the Headworks. Building and co-settled
with the primary sludge. This co-settled sludge'is pumped directly to the
digestion process. Scum from the primary and secondary clarifiers is
pumped directly to the sludge storage lagoons. Digested sludge is pumped
to the sludge storage lagoons as well. Decant from the sludge storage
lagoons flows through the supernatant pump station and is pumped back
to the head of the plant.

Anaerobic Digesters — Two 33-foot diameter digesters are used for high-
rate anaerobic digestion of these sludge streams. Each tank is 26.5-feet
deep, with 3-feet of foam headspace allocation, corresponding to 23.5-feet
of working depth providing 150,000 gallons of capacity in each tank. The
digesters are used to produce biogas (65% methane; 35% CO2) which
can then be burned.to provide heat back to the digesting sludge. Sludge
is stabilized in the digestion process. The digesters are designed for an
average incoming flow rate of 15,000 gpd which totals a solids retention
time of 20 days. One‘digester has a fixed cover while the other digester
has a gas holding cover that is able to move up and down depending on
gas storage volume and pressure. The digesters are in good condition, but
may need to be replaced with a larger tank to accommodate future flows
and loadings.

Biosolids Disposal — Every few years, the WWTP hires a biosolids hauling
company to empty the sludge storage lagoon and spread the Class B
biosolids onto nearby farm fields in accordance with Allendale’s Biosolids
Residuals Management Program (RMP). This RMP can be found in
Appendix A.

Existing Collection System Facilities

A. Wastewater Collection and Conveyance — Wastewater flows by series of

gravity sewer and lift stations in the collection system to the influent
pressure sewers to the WWTP. The collection system consists of gravity
sewer ranging in size from 6-inch to 27-inch as well as force mains ranging
in size from 2-inch to 12-inch in diameter. The influent pressure sewers
enter the Headworks Building on the north side. The existing facilities are
in overall good shape, with replacements occurring as needed based on
an asset management program (AMP). An AMP was completed in 2018.
This can be found in Appendix B.

Influent Pressure Sewer — The influent pressure sewer conveys all flow
from the collection system to the treatment plant through a 14-inch and/or
20-inch ductile iron pipe. Since the WWTP is at a lower elevation than the
majority of the Township, a lift station has not been required to provide

P:\200148.01 Allendale WWTP SRF Application\ENGINEERING\SRF Documents\Project Plan\2020-06-01 Project Plan DRAFT

Document.docx

Page 6



WRRF & Collection System Improvements
SRF Project Plan

Moore+Bruggink

Consulting Engineers

Allendale Charter Township " Erineeing clesn Water &

ng Clean vvate

154

155

1.5.6

1.5.7

flow to the treatment plant. The combined capacity of the influent pressure
sewers is approximately 6.0 mgd. This sewer is located along a creek bed
that has experienced significant erosion over the years. Because of this,
the influent sewer is scheduled for replacement as part of this overall SRF
Project Plan. The replacement will entail a series of trunk sewers and a lift
station with force main. It will be sized to handle the proposed peak flows
of 7.50 MGD.

Location of all Treatment Plant, Sludge Management and Industrial
Pretreatment, Lift Stations, and Collection Facilities

The existing WWTP is located at 11624 40" Ave, Allendale Charter Township, Ml
49401. The longitude/latitude is approximately 42.979548, -85.881538. The
biosolids storage lagoons are located on site here: The biosolids are land-applied
to various fields in the West Michigan area. The collection system piping and lift
stations that convey sewage to this WWTP are located throughout Allendale
Township as shown in the sewer system atlas from Exhibit A.2. The following
facilities are part of the Industrial Pretreatment Program (IPP): Leprino Foods,
Anterior Quest (categorical).

Design Capacity, Existing Flows, and Characteristics of Wastes

Currently, the WWTP is designed to treat 1.60-MGD on average, and 4.20 MGD
for peak flows. The wastewater being treated by the WWTP is mostly residential,
with some being commercial ‘and industrial. Because of this, the waste
concentrations are comparable to those of a residential waste. Refer to Table 3
for average influent sewage characteristics from testing conducted from 2013-
2018.

Tablé 3 — Current Influent'Raw Sewage Characteristics

Parameter Concentration

BODs 272 mg/L
Suspended Solids 261 mg/L
Phosphorus 6.6 mg/L
Ammonia-N 41 mg/L

Septage Facilities

There are no septage receiving or treatment facilities within the Allendale
Township sewer district.

Major Industrial Discharges

Leprino Foods operates their own wastewater treatment facility, but they discharge
their effluent under the Township’s NPDES permit. Their flow is conveyed from
their facility to a lagoon on site at the WWTP. Their discharge out of the lagoon is
then combined with the effluent flow from Allendale WWTP before the singular